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212SCHWINN  PARTS LIST

PART # REF # DESCRIPTION

18143 1 112/212 COMPUTER

18200 2 212/213/222/223 STATIC HANDLEBAR ASSY

18094 3 SCREW PHILLIPS HD M5*10L 

18196 4 212/213 HANDLEBAR POST ASSY

18001 5 BOLT BUTTON HEAD ALLEN M8*1.25*16L CR 

18098 6 WASHER CURVE M8*19*2T    

18086 7 UPPER HR WIRE

18085 8 UPPER CONSOLE WIRE

18064 9 LOWER HR WIRE

18125 10 212/213 FRT STABILIZER ASSY

18136 11 BOLT FLAT HD M8*16L  

18255 12 PEDALS PAIR

18101 13 WASHER FLAT M8*16*2T    

18203 14 212/213 REAR FRAME 

18126 15 212/213 REAR STABILIZER ASSY

002-5183 16 SEAT RAIL ASSY 212-223
18082 17 SEAT RAIL WIRE

18207 18 212/222 ST HANDLEBAR ASSY

18133 19 CONSOLE ADJ KNOB

18225 20 WASHER FLAT M12*20*2T  

18246 21 212/213/222/223 SEAT PAD

18072 22 BOLT BUTTON HEAD ALLEN M8*1.25*45L

18193 23 212/213 ST SUPPORT FRAME ASSY

18247 24 212/222 BACK PAD

18135 25 212--213 BOTTLE HOLDER PAIR WITH SCREWS

18104 26 SEAT CABLE BOX

18094 27 SCREW PHILLIPS HEAD M5*0.8*12L  

18229 28 STUD BOLT M8*1.25*15L  

18079 29 SEAT KNOB

18151 30 CONSOLE SLIDER SLEEVE

18093 32 SCREW PHILLIPS HEAD M4*50L  

18061 33 CRANK ARM ASSY LEFT

18070 34 CRANK ARM ASSY RIGHT

91750 35 BOLT HEX FLANGED M8*1.25*20L  

18223 36 SCREW PHILLIPS HD 3/16-#10*3/4  

18230 37 212/213 SHROUD RIGHT

18231 38 212/213 SHROUD LEFT

50132 39 NUT HEX FLANGED 3/8*26T  

18068 40 DRIVE BELT J6-960

18010 41 FLYWHEEL ASSY COMPLETE

N/A 42 212/213 REAR FRAME PLATE LEFT

N/A 43 212/213 REAR FRAME PLATE RIGHT

18186 44 TENSIONER HARDWARE SET



 212SCHWINN  PARTS LIST

PART # REF # DESCRIPTION
18238 45 CABLE PROTECTOR CLIP
18236 46 SEAT RAIL ENDCAP
18116 47 SEAT FRAME SLEEVE PAIR
18237 48 SEAT SUPPORT FRAME ENDCAP
18219 49 ENDCAP, SEAT HBAR
18216 50 CONSOLE SLIDER CLAMP
18008 51 CRANK SHAFT ASSY
18188 52 STUD BOLT BUSHING
18138 53 SCREW PAN HEAD 4*8L BLACK 
18227 54 WASHER STAR M10*17*1T  
18242 55 CONSOLE SLIDER ENDCAP
18155 56 212/222 DC MOTOR ASSY WITH WIRE
18185 57 IDLER ASSY
18007 58 AC ADAPTOR
18069 59 POWER PLUG WIRE
18245 60 212/213/222/223 SEAL RING
98270 61 WATER BOTTLE
18209 62 212 SHROUD DECAL
18157 63 112/212 OWNERS MANUAL

REGISTRATION CARD
18212 64 212 ASSY MANUAL
18249 65 212/222 HARDWARE PACK
18243 66 HANDLEBAR ENDCAP
18112 67 REAR STABILIZER ENDCAP
25023 SENSOR RPMNot Shown




